



Product type certificate
No. 4034/2024

Hereby we certify that the product, mentioned below, is found to comply with the requirements of the manufacturer's technical regulations and type testing.

HOLDER OF THE CERTIFICATE:



SIA "PADTEX INSULATION"

Reg. No. 44103028772
Cempu iela 27, Valmiera, LV4201, Latvia

DESCRIPTION OF THE PRODUCT:

MANUFACTURER	SIA "Padtex Insulation"
PRODUCT	PRIME LI-ION BATTERY FIRE BLANKET
SIZE	3 x 3 m / 3 x 4 m
WEIGHT OF FABRIC (minimal)	550 g/m ²
ALLOWABLE TEMPERATURE (short term)	>1000 °C
TESTING	Field test; test report No. 01/2024 (16.01.2024)
CERTIFICATE ISSUED	01.02.2024.
CERTIFICATE VALID	31.01.2029


Mārtiņš Maskavs
Certification manager



Any significant changes in design or construction of the product may render this statement invalid. The manufacturer shall notify the AS "Inspecta Latvia" of any modification or changes to the approved type.

Certificate issued on 1 (one) page

AS Inspecta Latvia
Skanstes iela 54A, Rīga
LV-1013, Latvija

T. +371 67 607 900
F. +371 67 607 901
latvia@kiwa.com

www.kiwa.com/lv

Inspecta Latvia
Trust, Quality & Progress

CERTIFICATE